UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-E7CP
ISED ID 6545A-E7CP
Equipment Under Test E7-CAMPUS

Test Report Serial Number | TR9598_01

Date of Test(s) 20-22, 25 November 2024

Report Issue Date 9 December 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

\\"l"jr

/
TESTING S o

NVLAP LAB CODE 600241-0

’/1
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1 AFC DUT Compliance Test Data
1.1 Tool Reports

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiguiti
DUT Product Model E7-Campus

Test Result

15.407(k)(1), 15.407()(E)E). 15.407(k)(8)(ii), 154078 )i, CT_AFC_SP_AP_AFCDRSA31 FrequencyChannel 20MHz_10625_1 (Successful registration and paSS

15.407(1)(11), 15407 (k) E)(1v) spectrum access request;

Test Measurements

TestCaseName: CT_AFC SP AP AFCDRSA31 FrequencyChannel 20MHz 10625 1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band

AFC DUT SP_OPERATION before the Spectram Inquiry Response false PASS

AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST 1 Q'FE;E;H ST SR MBS R Ty true PASS

AFC DUT SPECTRUM INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than

AFC_DUT CONFORM SPECTRUM INQUIRYRESPONSE. 1 (LTS [Us i dEmLER DY), SPlms | PASS

(9.1 dBm/MHz PSD, 22.1 dBm EIRP) in Spectrum
Reponse] on channel 85 bandwidth 20

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LMiTs 1 | A3C DUT conforms to not exceed emissions limits i | ) PASS
= - = - = = — | adjacent frequencies

AFC DUT sends an Available Spectrum Inquiry

AFC_DUT_SEND_SPECTRUM, INQUIRYREQUEST 2 e et PASS

AFC_DUT _SPECTRUM INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than

AFC DUT CONFORM SPECTRUM INQUIRYRESPONSE 2 (LT L5 i @ dEmDER DY) SPlms | PASS

(11.0 dBm/MHz PSD, 24.0 dBm EIRP) in Spectrum
Reponse] on channel 5 bandwidth 20.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS LIMITS 2 | AC DUT conforms to not exceed emissions limits i | ) PASS
= - = - = = = | adjacent frequencies
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)(1), 15.407(k)(8)(0), 15 407(K)(8)(ii), 15.407(k)(8){i), CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel 40MHz_10626_1 (Successful registration and PSS

15.407(1)(i5), 15 407(k)(8)(iv) spectrum access request

Test Measurements

TestCaseName: CT AFC SP AP AFCDRSA31 FrequencyChannel 40MHz 10626 1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band

before the Spectrum Inguiry Response fakse PASS

AFC_DUT_SP_OPERATION

AFC DUT sends an Available Spectrum Inquiry
Request

AFC DUT SPECTRUM INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 1 true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , 5P limits
AFC DUT_CONFORM SPECTRUM INQUIRYRESPONSE 1 (10.7 dBm/MHz PSD, 26.7 dBm EIRP) in Spectrum true PASS
Reponse] on channel center frequency index 27
bandwidth 40.

AFC DUT conforms to not exceed emissions limits in

adjacent frequencies true PASS

AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS_LIMITS_1

AFC DUT sends an Available Spectrum Inquiry

Hizqrest true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , 5P limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 2 (21.1 dBm/MHz PSD, 36.0 dBm EIRP) in Spectrum true PASS
Reponse] on channel center frequency index 163
bandwidth 40.

AFC DUT conforms to not exceed emissions limits in

adjacent frequencies true PasS

AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS_LIMITS_2
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LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiguiti
DUT Product Model E7-Campus

Test Result

15.4070k)(1), 15.407(K)(B)E). 15.407(k)(8)(ii). 15.407(K)(8)(i), CT_AFC_SP_AP_AFCDRSA31 FrequencyChannel 80MFz 10627 1 (Successful registration and paSS

15.407(1)(11), 15407k (8)(1v) spectrum access request;

Test Measurements

TestCaseName: CT_AFC SP_AP AFCDRSA31 FrequencyChannel 30MHz_10627_1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band

before the Spectrum Inquiry Response fake PASS

AFC_DUT_SP_OPERATION

AFC DUT sends an Available Spectrum Inquiry

Request true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 1

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_1 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILINGILPI limits (3 dBm/MHz PSD) , SP limits
AFC DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_1 (164 dBmMHz PSD, 35.4 dBm EIRP) in Spectrum | true PASS
Reponse] on channel center frequency index 7
bandwidth 80.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LIMITS 1 | EC DUT conforms to not exceed emissions limits in. | 41 o PASS
- - = = - - — | adjacent frequencies

AFC DUT sends an Available Spectrum Inquiry

Request true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_2 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILINGILPI limits (5 dBm/MHz PSD) , SP limits
AFC DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 2 (11.6 dBm/MHz PSD, 30.6 dBm EIRP) in Spectrum true PASS
Reponse] on channel center frequency index 151
bandwidth 80.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS_LIMITS 2 | FC DUT conforms to not exceed emissions limits in. | 1) o PASS
- - = = - - =" | adjacent frequencies
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)(1). 15 407()N(S)(0), 15 407(k)(S)(iD), 15 407(k)(8)(iii), | CT_AFC SP_AP AFCDRSA31_FrequencyChannel 160MFHz_10628_1 (Successful registration and PASS

15.407(1)(11). 15 407(k)(8)(iv) spectrum aceess request’

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDRSA31_FrequencyChannel 160MHz_10628_1 (Successful registration and spectrum access request)
TestResultzPASS
Band:6GHz

AFC DUT transmit with standard power in the band

AFC_DUT_SP_O TION before the Spectrum Inquiry Response

false PASS

AFC DUT sends an Available Spectrum Inquiry
Request

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_1 Valid mandatory registration information true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST_1 true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) . SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 1 (9.5 dBm/MHz PSD, 31.5 dBm EIRP) in Spectrum true PASS
Reponse] on channel center flequency index 15
bandwidth 160.

AFC_DUT_CONFORM _ADJACENT FREQUENCIES EMISSIONS LIvITs 1 | ~FC DUT conforms tonot exceed emissions imits in | PASS
adjacent frequencies

AFC DUT sends an Available Spectrum Inquiry

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2 Request

true PASS

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_2 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD)) , SP limits
AFC DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 2 (9.5 dBm/MHz PSD, 31.5 dBm EIRP) in Spectrum true PASS
Reponse] on channel center flequency index 143
bandwidth 160.

AFC_DUT_CONFORM _ADJACENT FREQUENCIES EMISSIONS LIMITS 2 | ~FC DUT conforms tonot exceed emissions imits in | PASS
adjacent frequencies
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)(1). 15.407(k)(8)(i), 15 407(k)(8)(if), 15.407(k)(8)(iii). | CT_AFC SP_AP AFCDRSA31 FrequencyChannel 320MHz_10715_1 (Successfil registration and pASS

15.407(1)(ii), 15 407(k)(8)iv) spectrum access request’

Test Measurements

TestCaseName: CT_AFC SP_AP AFCDRSA31 FrequencyChannel 320MHz 10715 1 (Successful registration and spectrum access request)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band

before the Spectrum Inquiry Response fakse PASS

AFC_DUT_SP_OPERATION

AFC DUT sends an Available Spectrum Inquiry

Rezrrasi true PASS

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 1

AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_1 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits
AFC DUT CONFORM SPECTRUM INQUIRYRESPONSE 1 (8.1 dBm/MHz PSD, 33.2 dBm EIRP) in Spectrum true PASS
Reponse] on channel center frequency index 63
bandwidth 320.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS LIMITS_ | | AFC DUT conforms to not exceed emissions limits in. | o PASS
- = = - - - — | adjacent frequencies

AFC DUT sends an Available Spectrum Inquiry

AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST 2 e true PASS
AFC_DUT SPECTRUM INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS

AFC DUT transmit power in the band is less than

CEILING[LP! limits (5 dBm/MHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM._INQUIRYRESPONSE 2 (0.9 dBm/MEz PSD, 242 dBm EIRP) in Spectrum | true PASS

Reponse] on channel center frequency index 31

bandwidth 320.
AFC DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS LIMITS 2 | AFC DUT conforms to not exceed emissions limits in | PASS

adjacent frequencies
TR9598 E7-Campus FCC 15.407 AFC Annex 00AA Page 6 of 292
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)(1), 15.407(K)(8)(i), CT_AFC SP AP _AFCDUSA32 FrequencyChannel 10629 1 (Unsuccessfil

PASS

15.407(k)(8)(ii), 15.407(k)(8)(iii) registration and spectrum access request)

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDUSA32 FrequencyChannel 10629 1 (Unsuccessful registration and spectrum access

request)
TestResult:PASS
Band:6GHz
AFC DUT ftransmit with standard
AFC_DUT_SP_OPERATION power in the band before the false PASS
Spectrum Inquiry Response
AFC DUT sends an Available
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST Spectrum Inquiry Request true PASS

Valid mandatory registration

AFC DUT_SPECTRUM_INQUIRYREQUEST VALID . . true PASS
information
AFC DUT conforms to the
AFC DUT CONFORM_SPECTRUM INQUIRYRESPONSE | conditons in the Spectrum Inquiry | true PASS
Response
TR9598 E7-Campus FCC_15.407_AFC_Annex_00AA Page 7 of 292
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LABORATORY 427 West 12800 South, Draper, UT 84020
AFC DUT Compliance Test Report
DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubigquiti
DUT Product Model E7-Campus
Test Result

15 407(k)(8)(). 15 407(k)(E)i), 15 407(k)O)(D)

CT_AFC_SP_AP_AFCDSAUS3_FrequencyChannel 10630_1 (Successful spectrum access update)

PASS

Test Measurements

TestCaseName: CT_AFC_SP_AP AFCDSAU33 FrequencyChannel 10630_1 (Successful spectrum access update)

TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in the band
AFC DUT SP_OPERATION 1 before the Sp Tnquiry Response false PASS
AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST %.;EF ST O T AL E R SR AT true PASS
AFC_DUT SPECTRUM INQUIRYREQUEST VALID 1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE_1 (103 dBau MEz PSD. 32.3 dBm EIRP) i Spe true PASS
Reponse] on channel 5 bandwidth 20.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS LivITs 1 | AAFC DUT conformsto not exceed emissions limits in |\, PASS
adjacent frequencies
AFC DUT SPECTRUM INQUIRYREQUEST VALID 2 Valid mandatory registration information true PASS
AFC DUT transmit with standard power in the band
AFC_DUT_SP_OPERATION 2 before the Sp nquiy Response false PASS
AFC DUT transmit power in the band is less than
CEILING[LPI limits (5 dBm/MHz PSD) , SP limits
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 2 (124 dBa/MHz PSD. 25 4 dBm BIRP) i Spe. true PASS
Reponse] on channel 21 bandwidth 20.
AFC_DUT_CONFORM_ADJACENT FREQUENCIES_EMISSIONS LiMrTs 2 | AFC DUT conformsto not exceed emissions limits in | o PASS
- - = - = - =" | adjacent frequencies
TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA Page 8 of 292
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.4070)(8)(). 15.407(k)(8)(iD), 15.407()(9)(0) | CT_AFC_SP_AP AFCDUAU34_FrequencyChannel 10631 1 (Unsuccessful spectrum access update) | PASS

Test Measurements

TestCaseName: CT_AFC _SP_AP AFCDUAU34 FrequencyChannel 10631_1 (Unsuccessful spectrum access update)
TestResult:PASS
Band:6GHz

AFC DUT transmit with standard power in
AFC_DUT_SP_OPERATION the band before the Spectrum Inquiry false PASS
Response

AFC DUT sends an Available Spectrum

AFC DUT_SEND_SPECTRUM_INQUIRYREQUEST T st true PASS
AFC_DUT_SPECTRUM_INQUIRYREQUEST VALID_1 Valid mandatory registration information true PASS
AFC DUT transmit power in the band 1s
less than CEILING[LPI limits (5
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 1 dBm/MHz PSD) | SP limits (23 d(Bm/MHz | true PASS

PSD. 36.0 dBm EIRP) in Spectrum
Reponse] on channel 5 bandwidth 20.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS Livrrs | A5C DUT conforms to not exceed true PASS
= - = = = = emissions limits in adjacent frequencies

AFC_DUT_SPECTRUM_INQUIRYREQUEST_VALID 2 Valid mandatory registration information true PASS
AFC DUT conforms to the conditons in
AFC_DUT_CONFORM_SPECTRUM_INQUIRYRESPONSE 2 the Spectrum Inquiry Response true PASS
TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA Page 9 of 292
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1.2 Server Validation

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)(8)(v) CT_AFC_ServerValidation AP_AFCDUSV35_NonMatchSAN_10632_1 (Unsuccessful server validation PASS

Test Measurements

TestCaseName: CT_AFC ServerValidation AP AFCDUSV35_NonMatchSAN_10632_1 (U ful server validation)
TestResult:PASS
Band:6GHz

AFC DUT SEND_SPECTRUM INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(ENE)v) CT _AFC ServerValidation AP AFCDUSV3IS DifferentRootCA 106331 (Unsuccessfil server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP AFCDUSV35_DifferentRootCA_10633 1 (I ful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request | false PASS

TR9598_E7-Campus_FCC_15.407_AFC_Annex_00AA Page 10 of 292
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k}(BHv) CT_AFC_ServerValidation AP AFCDUSV35 MatchSuffixSAN 10634 1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ ServerValidation AP AFCDUSV35 MatchSuffixSAN 10634 1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request | false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)(8)(v) CT_AFC_ServerValidation AP_AFCDUSV35_ServerCertRevoked_10635_1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC ServerValidation AP AFCDUSV35 ServerCertRevoked 10635 1 (U ful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST AFC DUT sends an Available Spectrum Inquiry Request false PASS

TR9598 E7-Campus_FCC 15.407 AFC_Annex 00AA Page 11 of 292
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15407k} 8)v) CT_AFC_ServerValidation AP_AFCDUSV35_OCSPStaplingDisabled 10636_1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP AFCDUSV35_OCSPStaplingDisabled 10636_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request | false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubigquiti
DUT Product Model E7-Campus

Test Result

15.407(k)8)(v) CT_AFC_ServerValidation AP_AFCDUSV3I5S_StapledOCSPRespExpired 10637 1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35_StapledOCSPRespExpired_10637_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request | false PASS

TR9598 E7-Campus_FCC 15.407 AFC_Annex 00AA Page 12 of 292
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AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiquiti
DUT Product Model E7-Campus

Test Result

15.407(k)N(8)(v) CT_AFC_ServerValidation AP _AFCDUSV3S_TLSCipherSuiteENULL_10638_1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP_AFCDUSV35 TLSCipherSuiteENULL _10638_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request | false PASS

AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Ubiguiti
DUT Product Model E7-Campus

Test Result

15 407(kN8Hv) CT _AFC ServerValidation AP AFCDUSV35 NoRootCA 10639 1 (Unsuccessful server validation) PASS

Test Measurements

TestCaseName: CT_AFC_ServerValidation AP AFCDUSV35_NoRootCA_10639_1 (Unsuccessful server validation)
TestResult:PASS
Band:6GHz

AFC DUT SEND SPECTRUM INQUIRYREQUEST | AFC DUT sends an Available Spectrum Inquiry Request | false PASS
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1.3 DUT Spectrum Inquiry Request/Response Logs

1.31 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel 20MHz_10625_1
HHHHHHHHHHHHHA A 2024-11-22T22:12:427  #HHHHHHHHHHHHHHHEH
{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1346",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "1104288827",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [

{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
b
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

5

"elevation": {

TR9598 E7-Campus_FCC 15.407 AFC_Annex 00AA Page 14 of 292
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"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
s

{
"lowFrequency": 6525,

"highFrequency": 6865

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

TR9598_E7-Campus_FCC_15.407_AFC_Annex_00AA Page 15 of 292
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LABORATORY

81,

85,

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
55

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
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139,
147,
155,
163,
171,
179

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,
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¢ UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

135,
151,
167
]
I
{

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHIHHHHIHHRHIHARHEHARAEAAHE 2024-11-22T22:12:427  #HHEHHFHIHHHERHHEAHIHER

{
"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
i

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 21.4

5

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

},
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"maxPsd": 13.0

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 19.4

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 8.6

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 13.7

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6265,
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¢ UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"lowFrequency": 6245

55
"maxPsd": 17.9

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

55
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

¥
"maxPsd": 12.1

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 8.0

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

5
"maxPsd": 15.5

5
{
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s

"maxPsd": 9.1

}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

!

"maxPsd": 18.3

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 13.0

}
1
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

I
"globalOperatingClass": 131,

"maxEirp": [
34.4,
26.0,
32.4,
22.8,
21.6,
26.7,
24.7,
30.9,
28.9,
25.1,
21.0,
25.8,
28.5,
22.1,
31.3,
26.0

"channelCfi": [

19,

27,

51,

59,

67,

75,

83,

91
I
"globalOperatingClass": 132,
"maxEirp": [

29.0,

25.8,

24.6,

27.7,

28.1,

24.0,
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g UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

25.1,
29.0

]
5

{
"channelCfi": [

23,
55,
71,
87

1,

"globalOperatingClass": 133,

"maxEirp": [
28.8,
27.6,
27.0,

28.1

"channelCfi": [
79

1,

"globalOperatingClass": 134,

"maxEirp": [
30.0
]
}
]

}
1,

"version": "1.4"

"requestld": "1104288827",
"availabilityExpireTime": "2024-11-23T22:12:427",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

HHHHHHIHHHHIHARHEHARRAAAHE. 2024-11-22T22:23:03Z  #HEHHHFHEHHHEHHHAHHRH

{

"headers": {
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"Host": "testserver.wfatestorg.org",
"ACCCpt": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1346",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "1726053654",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT_ID"
b
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1

2
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

2

{
"lowFrequency": 6525,

"highFrequency": 6865
§
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

117,
121

b
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
55

{
"globalOperatingClass": 132,

"channelCfi": |
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179
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# UNIFIED
' ) COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

]
¥s
{
"globalOperatingClass": 134,
"channelCfi": [
15,
47,
79,
143

]

b

{
"globalOperatingClass": 135,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHIHHHEHHIHERHEH . 2024-11-22T22:23:03Z  #HHHHHHTHHHHHEHHREHIHEH T
{
"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

¥

"maxPsd": 11.3

}s
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

5>

"maxPsd": 11.0

}s
{

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985
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% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

55
"maxPsd": 21.8

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

55
"maxPsd": 11.8

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

55
"maxPsd": 21.7

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥
"maxPsd": 16.2

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 12.8

"frequencyRange": {
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 19.1

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s
"maxPsd": 13.0

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 20.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

2
"maxPsd": 15.4

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

}s
"maxPsd": 17.2

s
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&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

}
"maxPsd": 13.4

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}
"maxPsd": 19.2

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 14.2

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 19.6

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s
"maxPsd": 16.5

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

5
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' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"maxPsd": 19.1

H
1,

"availableChannellnfo": [

{
"channelCfi": [

45,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
24.3,
24.0,
34.8,
24.8,
34.7,
29.2,
25.9,
25.8,
32.1,
26.0,
33.7,
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% COMPLIANCE

LABORATORY

UNIFIED

427 West 12800 South, Draper, UT 84020

b

{

284,
294,
30.2,
264,
322,
27.2,
32.6,
29.5,
32.1

]

"channelCfi": [
3,
11,
35,
43,
131,
139,
147,
155,
163,
171

1,

"globalOperatingClass": 132,

"maxEirp": [
27.0,
27.8,
322,
28.8,
29.0,
314,
32.4,
294,
30.2,
325

"channelCfi": [
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

7,
39,
135,
151,
167
I
"globalOperatingClass": 133,
"maxEirp": [
30.0,
31.8,
32.0,
32.4,
332
]
55
{
"channelCfi": [

143
1
"globalOperatingClass": 134,
"maxEirp": [
35.0
]
}

I,
"requestld": "1726053654",

"availabilityExpireTime": "2024-11-23T22:23:03Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.3.2 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel 40MHz_10625_1
HHHHHHHHHHHHHHRHAHAA 2024-11-22T22:41:187  #H#H#HHHHHHHHHHHHHHHHHHHHHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "429361984",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHHHHIHERHEHAA A 2024-11-22T22:41:18Z  HHHIHHIFHEHHHIFHIFHHRHIHEHH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": |
{

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s

"maxPsd": 14.9

}s
{

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

¥
"maxPsd": 9.0

s
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427 West 12800 South, Draper, UT 84020

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 15.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 10.7

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 14.4

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 19.9

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 17.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

5
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427 West 12800 South, Draper, UT 84020

"maxPsd": 15.1

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

¥
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

¥
"maxPsd": 9.5

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 20.1

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

}s
"maxPsd": 13.5

"frequencyRange": {
"highFrequency": 6705,
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"lowFrequency": 6685

}s

"maxPsd": 17.8

}s
{

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

’s

"maxPsd": 8.2

}s
{

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}s

"maxPsd": 8.9

H
1,
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
145,
149,
153,
157

I
"globalOperatingClass": 131,
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' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"maxEirp": [
27.9,
22.0,
28.7,
23.7,
27.4,
32.9,
30.9,
28.1,
31.4,
22.5,
33.1,
31.1,
26.5,
30.8,
21.2,
21.9

"channelCfi": [

19,

27,

35,

43,

51,

59,

147,

155
I,
"globalOperatingClass": 132,
"maxEirp": [

25.0,

26.7,

304,

31.1,

25.5,

34.1,

29.5,

242
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

]
2

{
"channelCfi": [

23,
39,
55,
151
I
"globalOperatingClass": 133,
"maxEirp": [
28.0,
334,
28.5,
27.2

"channelCfi": [
47
I,
"globalOperatingClass": 134,
"maxEirp": [
315
]
}

1,
"requestld": "429361984",

"availabilityExpireTime": "2024-11-23T22:41:18Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
}
I,

"version": "1.4"

HHHHHHHHHRHAHAHAAA 2024-11-22T22:55:16Z  HHHHHHHFHHHHHRHHHHHE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
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n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1346",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "1268284186",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

5>

"indoorDeployment": 1

5

"inquiredFrequencyRange": [

{
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LABORATORY

"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
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133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]

¥
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% UNIFIED
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{
"globalOperatingClass": 133,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

]

{
"globalOperatingClass": 135,
"channelCfi": |

7,
23,
39,
55,
71,
87,
135,
151,
167

b

{
"globalOperatingClass": 137,

"channelCfi": [
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31,
63
]
b
1,

"minDesiredPower": -10

HHHEHHIFHHHHIHERHEHARA . 2024-11-22T22:55: 177  #HHHHHFHIHHHEHHHEHHER
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5>

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 13.1

5>
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s

"maxPsd": 19.6

2
{

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 11.8
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"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 20.7

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}
"maxPsd": 15.7

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 13.4

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 17.1

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}
"maxPsd": 15.8

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345
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55
"maxPsd": 14.6

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

55
"maxPsd": 11.0

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

55
"maxPsd": 9.0

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

¥
"maxPsd": 16.7

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 21.2

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s
"maxPsd": 9.2

"frequencyRange": {
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"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 12.1

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 21.1

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

2
"maxPsd": 21.5

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s
"maxPsd": 20.4

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s
"maxPsd": 16.4

}
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1,

"availableChannellnfo": [

{
"channelCfi": [

93,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
26.1,
32.6,
24.8,
33.7,
28.7,
264,
30.1,
28.8,
27.6,
24.0,
22.0,
29.7,
34.2,
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22.2,
25.9,
25.1,
34.1,
345,
334,
294

]
2

{
"channelCfi": [

3
11,
67,
75,
83,
91,
131,
139,
163,
171
1,
"globalOperatingClass": 132,
"maxEirp": [
29.1,
27.8,
294,
318,
27.0,
25.0,
25.2,
28.1,
36.0,
324
]
5

{
"channelCfi": [

7,
71,
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87,
135,
167
I
"globalOperatingClass": 133,
"maxEirp": [
30.8,
32.4,
28.0,
28.2,
354

"channelCfi": [
79
1,
"globalOperatingClass": 134,
"maxEirp": [
31.0
]
}

1,
"requestld": "1268284186",

"availabilityExpireTime": "2024-11-23T22:55:17Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

}
1,

"version": "1.4"
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1.3.3 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel 80MHz_10627_1
TR 2024-11-22T23:16:407  #H#HHHHHHHHHHHHHHHHHHHHHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "516160746",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channel Cfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHHHHIHERHEHHAA A 2024-11-22T23:16:40Z  HHEFHHIFHEHHHEFHHHRHIHERHH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 21.5

5>
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 17.8

s
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"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 18.7

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 21.9

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 11.5

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

5
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"maxPsd": 16.3

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥
"maxPsd": 8.4

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

¥
"maxPsd": 15.7

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 14.9

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 8.9

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 20.1

"frequencyRange": {
"highFrequency": 6385,
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"lowFrequency": 6365

}s

"maxPsd": 9.7

’s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s

"maxPsd": 19.9

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 21.7

}
1,
"availableChannellnfo": [

{
"channelCfi": [

I
"globalOperatingClass": 131,
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"maxEirp": [
345,
30.8,
31.7,
29.4,
25.9,
34.9,
24.5,
29.3,
21.4,
28.7,
27.9,
21.9,
33.1,
227,
32.9,
34.7

"channelCfi": [

3,

11,

51,

59,

67,

75,

83,

91
I,
"globalOperatingClass": 132,
"maxEirp": [

33.8,

32.4,

28.9,

27.5,

24.4,

24.9,

25.7,

359
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]
2

{
"channelCfi": [

7,
55,
71,
87
1,
"globalOperatingClass": 133,
"maxEirp": [
354,
30.5,
27.4,
28.7

"channelCfi": [
79
I,
"globalOperatingClass": 134,
"maxEirp": [
30.4
]
}

1,
"requestld": "516160746",

"availabilityExpireTime": "2024-11-23T23:16:40Z",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
}
I,

"version": "1.4"

HHHHHHHHHRHAHAHAA A 2024-11-22T23:23:00Z  ##HHHHHHH T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
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n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "897226781",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

5>

"indoorDeployment": 1

5

"inquiredFrequencyRange": [

{
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"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA Page 67 of 292
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]

¥
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{
"globalOperatingClass": 133,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

]

{
"globalOperatingClass": 135,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

b

{
"globalOperatingClass": 137,

"channelCfi": [
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31,
63
]
b
1,

"minDesiredPower": -10

HHHEHHIFHHHHIHERHEHARA A 2024-11-22T23:23:01Z  #HHHFHHHHEHHPHEHHER
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5>

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

¥

"maxPsd": 20.0

2
{

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s

"maxPsd": 20.3

5>
{

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 9.1
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"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 11.1

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}
"maxPsd": 16.3

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.1

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 12.3

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}
"maxPsd": 8.2

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585
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55
"maxPsd": 8.7

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

55
"maxPsd": 20.5

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

55
"maxPsd": 18.5

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

}s
"maxPsd": 17.2

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

}s
"maxPsd": 16.6

"frequencyRange": {
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"highFrequency": 6725,
"lowFrequency": 6705

}s
"maxPsd": 14.7

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}s
"maxPsd": 11.6

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 10.4

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

5
"maxPsd": 8.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s
"maxPsd": 14.3

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s
"maxPsd": 16.0

}
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1,

"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
33.0,
33.3,
22.1,
24.1,
29.3,
25.1,
25.3,
21.2,
21.7,
33.5,
31.5,
30.3,
30.2,
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29.6,
277,
24.6,
234,
212,
27.3,
29.0

]
2

{
"channelCfi": [

19,
27,
35,
43,
131,
139,
147,
155,
163,
171
1,
"globalOperatingClass": 132,
"maxEirp": [
36.0,
25.1,
28.1,
242,
24.7,
333,
32.6,
27.6,
242,
303

]
5

{
"channelCfi": [

23,
39,
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135,
151,
167
I
"globalOperatingClass": 133,
"maxEirp": [
28.1,
27.2,
27.7,
30.6,
27.2

"channelCfi": [
143
1,
"globalOperatingClass": 134,
"maxEirp": [
30.7
]
}

1,
"requestld": "897226781",

"availabilityExpireTime": "2024-11-23T23:23:01Z",
"rulesetld": "US_47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"
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1.3.4 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_160MHz_10628 1
HHHHHHHHHHHHAHR A 2024-11-22T23:42:517  #H###HHHHHHHHHHHHHHHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "587641095",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channel Cfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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LABORATORY
167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHHHHIHERHEHAR . 2024-11-22T23:42:517 HHIHHIFHEHHHEFHHEHIHEHI
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 16.3

5>
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 20.7

s
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"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}
"maxPsd": 21.6

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 17.8

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 16.8

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 9.5

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 13.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

5
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"maxPsd": 11.1

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

¥
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥
"maxPsd": 19.7

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 8.2

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 10.2

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 15.8

"frequencyRange": {
"highFrequency": 6225,
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"lowFrequency": 6205

§s

"maxPsd": 8.2

}s
{

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

§s

"maxPsd": 20.0

}s
{

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s

"maxPsd": 14.6

j
I3
"availableChannellnfo": [

{
"channelCfi": [

I
"globalOperatingClass": 131,
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LABORATORY

"maxEirp": [
29.3,
33.7,
34.6,
30.8,
29.8,
22.5,
26.7,
24.1,
227,
32.7,
21.2,
23.2,
28.8,
21.2,
33.0,
27.6

"channelCfi": [

3,

11,

19,

27,

35,

43,

51,

59
I,
"globalOperatingClass": 132,
"maxEirp": [

323,

33.8,

25.5,

27.1,

25.7,

24.2,

24.2,

30.6
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]
2

{
"channelCfi": [

7,
23,
39,
55
1,
"globalOperatingClass": 133,
"maxEirp": [
353,
28.5,
27.2,
272

"channelCfi": [
15,
47
1,
"globalOperatingClass": 134,
"maxEirp": [
31.5,
30.2

"channelCfi": [
31
I
"globalOperatingClass": 137,
"maxEirp": [
333
]
}

1,
"requestld": "587641095",

"availabilityExpireTime": "2024-11-23T23:42:5172",
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"rulesetld": "US 47 CFR PART 15 SUBPART E"

H
1,

"version": "1.4"

HHHTHHHHEHHIHERHEH . 2024-11-22T23:51:05Z H#HH#HTHHHHHHHHIHE T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.139",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1346",
"Connection": "Keep-Alive"
5>
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "1081919147",
"deviceDescriptor": {
"serialNumber": "0OxABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
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"orientation": 0

¥s

"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
5>

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
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91,

123,
131,
139,
147,
155,
163,
171,
179

]
s

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,
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55,
71,
87,
135,
151,
167

]
s
{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HIHH B 2024-11-22T23:51:057  #HHHHHHHHHHHHHHER I
{
"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥

"maxPsd": 18.4

}s
{

"frequencyRange": {
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"highFrequency": 6305,
"lowFrequency": 6285

5
"maxPsd": 8.7

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 9.6

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 18.3

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

2
"maxPsd": 15.1

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 9.7

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

’s
"maxPsd": 21.7

s
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"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s
"maxPsd": 15.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}
"maxPsd": 20.8

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s
"maxPsd": 9.5

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 14.9

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 17.6

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

5
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"maxPsd": 17.7
}s
{

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

}s

"maxPsd": 11.9

}s
{

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

’s

"maxPsd": 18.7

}s
{

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}s

"maxPsd": 19.3

§
1
"availableChannellnfo": [
{
"channelCfi": [
65,
69,
73,
77,
81,
85,
89,
93,
129,
133,
137,
141,
145,
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149,
153,
157
I,
"globalOperatingClass": 131,
"maxEirp": [
314,
21.7,
22.6,
31.3,
28.1,
22.7,
34.7,
28.3,
33.8,
22.5,
279,
30.6,
30.7,
249,
31.7,
323

"channelCfi": [

67,

75,

83,

91,

131,

139,

147,

155
1,
"globalOperatingClass": 132,
"maxEirp": [

24.7,

25.6,

25.7,
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31.3,
25.5,
30.9,
27.9,
34.7

"channelCfi": [
71,
87,
135,
151
I,
"globalOperatingClass": 133,
"maxEirp": [
27.7,
28.7,
28.5,
30.9
]
5>

{
"channelCfi": [

79,
143
I
"globalOperatingClass": 134,
"maxEirp": [
30.7,
31.5
]
}

1,
"requestld": "1081919147",

"availabilityExpireTime": "2024-11-23T23:51:05Z",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
}
I,

"version": "1.4"
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1.3.5 CT_AFC_SP_AP_AFCDRSA31_FrequencyChannel_320MHz_10715_1
TR 2024-11-25T18:51:347  #H##HHHHHHHHHHHHHHHHHHHHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "152717589",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA Page 99 of 292
PROPRIETARY



UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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LABORATORY
167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHEHHIHERHEHHAA . 2024-11-25T18:51:347  HHHIHHIFHIHHHIFHIFHHHHIHEHI
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": |
{

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s

"maxPsd": 13.7

}s
{

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥
"maxPsd": 13.4

s
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"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 13.6

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 18.3

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 14.1

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 11.0

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

5

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 103 of 292



2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"maxPsd": 16.0

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥
"maxPsd": 14.3

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

¥
"maxPsd": 13.6

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 14.2

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 22.7

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 8.1

"frequencyRange": {
"highFrequency": 6385,
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"lowFrequency": 6365

}s

"maxPsd": 15.6

}s
{

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

’s

"maxPsd": 21.5

}s
{

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s

"maxPsd": 18.0

H
1,
"availableChannellnfo": [
{

"channelCfi": [
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93

I
"globalOperatingClass": 131,
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"maxEirp": [
26.7,
26.4,
26.6,
22.8,
31.3,
27.1,
24.0,
29.0,
27.3,
26.6,
27.2,
35.7,
21.1,
28.6,
34.5,
31.0

"channelCfi": [

35,

43,

51,

59,

67,

75,

83,

91
I,
"globalOperatingClass": 132,
"maxEirp": [

294,

25.8,

30.1,

27.0,

29.6,

30.2,

24.1,

34.0
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]
2

{
"channelCfi": [

39,
55,
71,
87
I
"globalOperatingClass": 133,
"maxEirp": [
28.8,
30.0,
32.6,
27.1

]
2

{
"channelCfi": [

47,

79
1,
"globalOperatingClass": 134,
"maxEirp": [

31.8,

30.1

"channelCfi": [
63
I
"globalOperatingClass": 137,
"maxEirp": [
332
]
}

1,
"requestld": "152717589",

"availabilityExpireTime": "2024-11-26T18:51:34Z",
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"rulesetld": "US 47 CFR PART 15 SUBPART E"

H
1,

"version": "1.4"

HHHTHHHHEHHIHERHEHE . 2024-11-25T19:01:51Z H#HH#HTHHHHEHRHHIHE T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*¥/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1345",
"Connection": "Keep-Alive"
5>
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "769890968",
"deviceDescriptor": {
"serialNumber": "0OxABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5>

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
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"orientation": 0

¥s

"elevation": {
"height": 8§,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
5>

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
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91,

123,
131,
139,
147,
155,
163,
171,
179

]
s

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,
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LABORATORY 427 West 12800 South, Draper, UT 84020

55,
71,
87,
135,
151,
167

]
s
{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHHH B 2024-11-25T19:01:517  #HHHHH IR
{
"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

¥

"maxPsd": 6.9

}s
{

"frequencyRange": {
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"highFrequency": 5985,
"lowFrequency": 5965

5
"maxPsd": 3.7

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 4.5

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}s
"maxPsd": 6.7

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

5
"maxPsd": 1.2

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 3.9

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 5.3

s
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"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 5.1

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}
"maxPsd": 3.7

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": -0.9

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": -0.4

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 3.3

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

5
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"maxPsd": -0.7
}s
{

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

¥

"maxPsd": 4.2

}s
{

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

¥

"maxPsd": 0.1

}s
{

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s

"maxPsd": 6.8

}
1,
"availableChannellnfo": [

{
"channelCfi": [
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' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

53,
57,
61

I,

"globalOperatingClass": 131,

"maxEirp": [
19.9,
16.7,
17.5,
19.7,
14.2,
16.9,
18.3,
18.1,
16.7,
12.1,
12.6,
16.3,
12.3,
17.2,
13.1,
19.8

"channelCfi": [

3

11,

19,

27,

35,

43,

51,

59
1,
"globalOperatingClass": 132,
"maxEirp": [

19.7,

20.5,

17.2,
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21.1,
15.1,
15.6,
15.3,
16.1

"channelCfi": [
7,
23,
39,
55
I,
"globalOperatingClass": 133,
"maxEirp": [
22.7,
20.2,
18.1,
18.3
]
5>

{
"channelCfi": [

15,

47
I
"globalOperatingClass": 134,
"maxEirp": [

23.2,

21.1

"channelCfi": [
31
I,
"globalOperatingClass": 137,
"maxEirp": [
242
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]
H

I,
"requestld": "769890968",

"availabilityExpireTime": "2024-11-26T19:01:51Z",
"rulesetld": "US 47 CFR _PART 15 SUBPART E"
}
1,

"version": "1.4"
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427 West 12800 South, Draper, UT 84020

1.3.6 CT_AFC_SP_AP_AFCDUSA32_FrequencyChannel_10629_1

HHHEHHIFHHHHIHERHEHARAEAAAE 2024-11-25T19:24:08Z  #HHEHHHFHIHHRHEHHBHEHHIHERHH?

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "679277356",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR _PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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LABORATORY

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channel Cfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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LABORATORY
167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHHEHHIFHHHHIHERHEHHAA A 2024-11-25T19:24:08Z  HHEHHIFHEHHHEFHIHHRHIHEH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55
"availableFrequencyInfo": [],
"availableChannellnfo": [],
"requestld": "679277356",
"availabilityExpireTime": "2024-11-26T19:24:08Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
}
1

"version": "1.4"
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1.3.7 CT_AFC_SP_AP_AFCDSAU33_FrequencyChannel_10630_1

HHHHEHHIFHHHHIHARHEHARA A 2024-11-25T20:36:08Z  #HHHHHFHIHHRHIHHPHEHHIFHERHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "451122285",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
}
I,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channel Cfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHEHHIHERHEHHAA A 2024-11-25T20:36:08Z  HHEHHIHHEHHHEFHIFHHHHIHEHI
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 11.1

5>
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 19.3

s
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"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 13.0

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 9.2

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 14.1

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 14.9

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

5
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"maxPsd": 15.6

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

¥
"maxPsd": 20.1

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

¥
"maxPsd": 17.5

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 15.2

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s
"maxPsd": 8.9

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

}s
"maxPsd": 13.4

"frequencyRange": {
"highFrequency": 6705,
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"lowFrequency": 6685

}s

"maxPsd": 8.3

’s
{

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

}s

"maxPsd": 8.1

}s
{

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

}s

"maxPsd": 17.5

}
1,
"availableChannellnfo": [

{
"channelCfi": [

145,
149,
153,
157

I
"globalOperatingClass": 131,

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 131 of 292



% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"maxEirp": [
24.1,
32.3,
26.0,
31.4,
22.2,
27.1,
27.9,
28.6,
33.1,
30.5,
28.2,
21.9,
26.4,
21.3,
21.1,
30.5

"channelCfi": [

3,

11,

67,

75,

83,

91,

147,

155
I,
"globalOperatingClass": 132,
"maxEirp": [

27.1,

29.0,

25.2,

30.9,

335,

24.9,

24.3,

241
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]
¥
{
"channelCfi": [
7,
71,
87,
151

1,

"globalOperatingClass": 133,

"maxEirp": [
30.1,
28.2,

27.9,
271

"channelCfi": [
79

1,

"globalOperatingClass": 134,

"maxEirp": [
30.9
]
}
]

n

requestld": "451122285",

"availabilityExpireTime": "2024-11-26T20:36:08Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"

}
1,

"version": "1.4"

{

"headers": {

"Host": "testserver.wfatestorg.org",

"Accept": u*/*u,

HHHHHHIFHHHHIHARHIHARAAAA . 2024-11-25T20:46:38Z  HHHHHHIFHIHHHIHHHHHHIHHHH
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n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1344",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "90749470",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

|3

"indoorDeployment": 1

s

"inquiredFrequencyRange": [

{
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UNIFIED
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LABORATORY

"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
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133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]

¥
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

{
"globalOperatingClass": 133,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

]

{
"globalOperatingClass": 135,
"channelCfi": |

7,
23,
39,
55,
71,
87,
135,
151,
167

b

{
"globalOperatingClass": 137,

"channelCfi": [
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31,
63
]
b
1,

"minDesiredPower": -10

HHHTHHTHHEHHIHERHEHE . 2024-11-25T20:47:237  #HHH#HTHHHHEHRHHHIHE
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1344",
"Connection": "Keep-Alive"
|
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "90749470",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
"center": {
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"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

2

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

2

{
"lowFrequency": 6525,

"highFrequency": 6865

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
5>

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
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51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

]

{
"globalOperatingClass": 134,
"channelCfi": [
15,
47,
79,
143
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"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

2

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHHHHIHHHHHERHHERHEAAHE 2024-11-25T20:48:08Z2
{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1344",
"Connection": "Keep-Alive"

}s
"body": {

HIHHHHIHEHHHEHHPHEHPHE
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"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "90749470",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US_47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
§
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

I8

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

s

{
"lowFrequency": 6525,

"highFrequency": 6865

}
P
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

165,
169,
173,
177,
181

"globalOperatingClass": 132,
"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179
]
}s
{
"globalOperatingClass": 133,

"channelCfi": [
7,
23,
39,
55,
71,
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g UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167
]
}s

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

]
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

HHHEHHIHHHHIHARHEHARA A 2024-11-25T20:48:53Z  #HHIHHHFHIHHHEHHHEHIHERH?

{

"headers": {
"Host": "testserver.wfatestorg.org",
"ACCCpt": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1344",
"Connection": "Keep-Alive"
|3
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "90749470",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s

"elevation": {
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
s

{
"lowFrequency": 6525,

"highFrequency": 6865

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

TR9598_E7-Campus_FCC_15.407_AFC_Annex_00AA Page 148 of 292
PROPRIETARY



UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

81,

85,

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
55

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

139,
147,
155,
163,
171,
179

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

135,
151,
167

]
5

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHIHHHEHHHER . 2024-11-25T20:49:387  #HHHHHTHHHTHIHHHHHIHH T
{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1344",
"Connection": "Keep-Alive"

5,

"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [

{
"requestld": "90749470",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [

{
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"rulesetld": "US 47 CFR PART 15 SUBPART E",
"id": "FCC_CERT ID"

}
]
2

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

I8

{
"lowFrequency": 6525,

"highFrequency": 6865

b
1,

"inquiredChannels": [

{
"globalOperatingClass": 131,

"channelCfi": [

13,
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
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# UNIFIED
' ) COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"globalOperatingClass": 132,

"channelCfi": [

3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179
]
}s
{

"globalOperatingClass": 133,

"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

]

b

{

"globalOperatingClass": 134,
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g UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"channelCfi": [
15,
47,
79,
143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 137,
"channelCfi": [

HHHHHHHIHAHHIHARHEHHAAAAA . 2024-11-25T20:50:23Z  HHHHHHFHIHHHAHHAFHHARH

31,
63
]
}
I,
"minDesiredPower": -10
}
]
}
}
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "¥/*",
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1344",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "90749470",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

|3

"indoorDeployment": 1

s

"inquiredFrequencyRange": [

{
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]

¥
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

{
"globalOperatingClass": 133,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

]

{
"globalOperatingClass": 135,
"channelCfi": |

7,
23,
39,
55,
71,
87,
135,
151,
167

b

{
"globalOperatingClass": 137,

"channelCfi": [
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

31,
63
]
b
1,

"minDesiredPower": -10

HHHTHHTHHHHHIHERHEHE . 2024-11-25T20:51:08Z  #H#H#HTHIHHHHEHHRHHHIHEH
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1344",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "90749470",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
H
]
5,

"location": {
"ellipse": {
"center": {

TR9598 E7-Campus_FCC 15.407 AFC_Annex 00AA Page 160 of 292
PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": §,
"heightType": "AGL",
"verticalUncertainty": 8

2

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

2

{
"lowFrequency": 6525,

"highFrequency": 6865

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
5>

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

]

{
"globalOperatingClass": 134,
"channelCfi": [
15,
47,
79,
143
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¢ UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

2

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
}
I

"minDesiredPower": -10

HHHHHHIHHHHHERHEHAERHERAHE 2024-11-25T20:51:382
{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1345",
"Connection": "Keep-Alive"

}s
"body": {

HIHHHHIHEHHHEHHPHEHPHE
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "390749551",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US_47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
§
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

I8

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

s

{
"lowFrequency": 6525,

"highFrequency": 6865

}
1,
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

165,
169,
173,
177,
181

"globalOperatingClass": 132,
"channelCfi": [

3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]
’s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
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# UNIFIED
' ) COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167
]
}s

{
"globalOperatingClass": 137,

"channel Cfi": [
31,
63
]
H
I

"minDesiredPower": -10

]
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

HHHEHHIHHHHIHARHEHARA A 2024-11-25T20:52:237  #HHEHHFHIHHHEHHHEHHER

{

"headers": {
"Host": "testserver.wfatestorg.org",
"ACCCpt": u*/*u

n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "390749551",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
55

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0

|3

"elevation": {
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
s

{
"lowFrequency": 6525,

"highFrequency": 6865

H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

81,

85,

89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
55

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

139,
147,
155,
163,
171,
179

]
}s
{
"globalOperatingClass": 133,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

TR9598_E7-Campus_FCC_15.407_AFC_Annex_00AA Page 172 of 292
PROPRIETARY



¢ UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

135,
151,
167
]
I
{

"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHIHHHHIHHRHIHARHEHARAERA . 2024-11-25T20:52:53Z  #HHHHHFHIHHHEHHHEAHIHERHH?

{
"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
i

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

5

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

},
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
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¢ UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"lowFrequency": 6165

55
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

55
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

55
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

5
"maxPsd": 12.5

5
{
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"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

¥
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

5
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

¥
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

’s
"maxPsd": 8.6
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b

{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

’s

"maxPsd": 8.6

}
I,
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173

I,

"globalOperatingClass": 131,

"maxEirp": [

32.8,
254,
24.7,
30.3,
23.9,
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25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

]
2

{
"channelCfi": [

19,
27,
35,
43,
51,
59,
131,
139,
163,
171
I,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
33.3,
28.5,
28.5,
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25.8,
24.6

]
5

{
"channelCfi": [

23,
39,
55,
135,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
31.5,
27.6

"channelCfi": [
47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
J

1,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"

HHHEHHIFHHHHIHERHEHARREA . 2024-11-25T20:52:53Z  #HHEHHFHEHHHEHBHEAHIHEH?
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{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105
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55
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

55
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

55
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 12.6

"frequencyRange": {
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"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

2
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 12.5

s
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{

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

’s

"maxPsd": 9.8

}s
{

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s

"maxPsd": 13.2

}s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 8.6

}s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 8.6

}
1
"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
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49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
32.8,
25.4,
24.7,
30.3,
23.9,
25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
257,
25.5,
22.8,
26.2,
21.6,
21.6

"channelCfi": [
19,
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27,
35,
43,
51,
59,
131,
139,
163,
171

1,

"globalOperatingClass": 132,

"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
333,
28.5,
28.5,
25.8,
24.6

"channelCfi": [
23,
39,
55,
135,
167

1,

"globalOperatingClass":

"maxEirp": [
30.7,
29.9,
31.6,
31.5,

27.6

]

133,

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 185 of 292



2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

b

{
"channelCfi": [

47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
}

I,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

}
1,

"version": "1.4"

HHIHHHHIHHRHIHARHEHARAEAA . 2024-11-25T20:52:53Z  #HHHHFHIHHHEHHHEAHIHERHH?

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

5

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

},
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"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
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"lowFrequency": 6165

55
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

55
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

55
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

5
"maxPsd": 12.5

5
{
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"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

¥
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

5
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

¥
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

’s
"maxPsd": 8.6
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b

{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

’s

"maxPsd": 8.6

}
I,
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173

I,

"globalOperatingClass": 131,

"maxEirp": [

32.8,
254,
24.7,
30.3,
23.9,
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25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

]
2

{
"channelCfi": [

19,
27,
35,
43,
51,
59,
131,
139,
163,
171
I,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
33.3,
28.5,
28.5,
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25.8,
24.6

]
5

{
"channelCfi": [

23,
39,
55,
135,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
31.5,
27.6

"channelCfi": [
47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
J

1,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"

HHHEHHIHHHHIHERHEHARREA . 2024-11-25T20:52:53Z  #HEHHFHHHHEHBHEAHIHERHH
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{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105
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55
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

55
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

55
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 12.6

"frequencyRange": {
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"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

2
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

’s
"maxPsd": 12.5

s
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{

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

’s

"maxPsd": 9.8

}s
{

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s

"maxPsd": 13.2

}s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 8.6

}s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 8.6

}
1
"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
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49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
32.8,
25.4,
24.7,
30.3,
23.9,
25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
257,
25.5,
22.8,
26.2,
21.6,
21.6

"channelCfi": [
19,
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27,
35,
43,
51,
59,
131,
139,
163,
171

1,

"globalOperatingClass": 132,

"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
333,
28.5,
28.5,
25.8,
24.6

"channelCfi": [
23,
39,
55,
135,
167

1,

"globalOperatingClass":

"maxEirp": [
30.7,
29.9,
31.6,
31.5,

27.6

]

133,
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b

{
"channelCfi": [

47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
}

I,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

}
1,

"version": "1.4"

HHIHHHHIHHRHIHARHEHARAEAA . 2024-11-25T20:52:53Z  #HHHHFHIHHHEHHHEAHIHERHH?

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

5

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

},
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"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
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"lowFrequency": 6165

55
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

55
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

¥
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

5
{
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"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

¥
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

5
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

¥
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

’s
"maxPsd": 8.6
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b

{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

’s

"maxPsd": 8.6

}
I,
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173

I,

"globalOperatingClass": 131,

"maxEirp": [

32.8,
254,
24.7,
30.3,
23.9,
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25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

]
2

{
"channelCfi": [

19,
27,
35,
43,
51,
59,
131,
139,
163,
171
I,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
33.3,
28.5,
28.5,
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25.8,
24.6

]
5

{
"channelCfi": [

23,
39,
55,
135,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
31.5,
27.6

"channelCfi": [
47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
J

1,
"requestld": "390749551",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"

HHHEHHIHHHHIHERHEHARRA . 2024-11-25T20:52:53Z  #HEHHFHHHHEHHBHEAHIHEHH
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2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105
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427 West 12800 South, Draper, UT 84020

55
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

55
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

55
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 12.6

"frequencyRange": {
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427 West 12800 South, Draper, UT 84020

"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

2
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

’s
"maxPsd": 12.5

s
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{

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

’s

"maxPsd": 9.8

}s
{

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s

"maxPsd": 13.2

}s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 8.6

}s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 8.6

}
1
"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
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49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
32.8,
25.4,
24.7,
30.3,
23.9,
25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
257,
25.5,
22.8,
26.2,
21.6,
21.6

"channelCfi": [
19,
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27,
35,
43,
51,
59,
131,
139,
163,
171

1,

"globalOperatingClass": 132,

"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
333,
28.5,
28.5,
25.8,
24.6

"channelCfi": [
23,
39,
55,
135,
167

1,

"globalOperatingClass":

"maxEirp": [
30.7,
29.9,
31.6,
31.5,

27.6

]

133,
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b

{
"channelCfi": [

47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
}

1,
"requestld": "390749551",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

}
1,

"version": "1.4"

HHIHHHHIHHRHIHARHEHAAAEAA A 2024-11-25T20:52:54Z  #HHEHHHFHIHHHEHHHEAHIHERHH?

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

5

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

},
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427 West 12800 South, Draper, UT 84020

"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 213 of 292



¢ UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

"lowFrequency": 6165

55
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

55
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

¥
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

5
{
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"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

¥
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

5
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

¥
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

’s
"maxPsd": 8.6
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

b

{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

’s

"maxPsd": 8.6

}
I,
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173

I,

"globalOperatingClass": 131,

"maxEirp": [

32.8,
254,
24.7,
30.3,
23.9,
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' 4 COMPLIANCE
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25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

]
2

{
"channelCfi": [

19,
27,
35,
43,
51,
59,
131,
139,
163,
171
I,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
33.3,
28.5,
28.5,
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25.8,
24.6

]
5

{
"channelCfi": [

23,
39,
55,
135,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
31.5,
27.6

"channelCfi": [
47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
J

1,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"

HHHEHHIHHHHIHERHEHAAREA . 2024-11-25T20:52:54Z  #HHEHHFHHHHEHHBHEAHIHEHH?
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{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 19.8

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105
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427 West 12800 South, Draper, UT 84020

55
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

55
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

55
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

¥
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}s
"maxPsd": 12.6

"frequencyRange": {
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427 West 12800 South, Draper, UT 84020

"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

2
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 12.5

s
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427 West 12800 South, Draper, UT 84020

{

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

’s

"maxPsd": 9.8

}s
{

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s

"maxPsd": 13.2

}s
{

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s

"maxPsd": 8.6

}s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 8.6

}
1
"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
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49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
32.8,
25.4,
24.7,
30.3,
23.9,
25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
257,
25.5,
22.8,
26.2,
21.6,
21.6

"channelCfi": [
19,
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27,
35,
43,
51,
59,
131,
139,
163,
171

1,

"globalOperatingClass": 132,

"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
333,
28.5,
28.5,
25.8,
24.6

"channelCfi": [
23,
39,
55,
135,
167

1,

"globalOperatingClass":

"maxEirp": [
30.7,
29.9,
31.6,
31.5,

27.6

]

133,

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 224 of 292



2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

b

{
"channelCfi": [

47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
}

I,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

b
I,

"version": "1.4"

HHHEHHIHHHHIHARHEHARAEAAHE 2024-11-25T20:52:54Z  #HHEHHFHIHHHEHHRHEAHIHERHH?

{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5>

"availableFrequencylInfo": [
{
"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

¥
"maxPsd": 19.8

5

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}5
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427 West 12800 South, Draper, UT 84020

"maxPsd": 12.4

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

¥
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
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"lowFrequency": 6165

55
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

55
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

55
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

5
"maxPsd": 12.5

5
{
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427 West 12800 South, Draper, UT 84020

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}
"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

¥
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

5
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

¥
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

’s
"maxPsd": 8.6
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b

{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

’s

"maxPsd": 8.6

}
I,
"availableChannellnfo": [
{

"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173

I,

"globalOperatingClass": 131,

"maxEirp": [

32.8,
254,
24.7,
30.3,
23.9,

TR9598_E7-Campus_FCC_15.407_AFC_Annex_00AA Page 229 of 292
PROPRIETARY



% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

25.8,
28.9,
25.9,
29.4,
25.6,
314,
30.3,
25.5,
31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

]
2

{
"channelCfi": [

19,
27,
35,
43,
51,
59,
131,
139,
163,
171
I,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
33.3,
28.5,
28.5,
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25.8,
24.6

]
5

{
"channelCfi": [

23,
39,
55,
135,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
31.5,
27.6

"channelCfi": [
47
1
"globalOperatingClass": 134,
"maxEirp": [
329
]
J

1,
"requestld": "90749470",

"availabilityExpireTime": "2024-11-26T20:52:537",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
I

"version": "1.4"

HHHEHHIHHHHIHERHEHARREA . 2024-11-25T20:53:08Z  #HHEHHIFHIHHPHEHHPHEAHIHERHH
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{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1345",
"Connection": "Keep-Alive"

¥

"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [
{
"requestld": "390749551",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
§
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
}s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

s
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"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
h
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
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171,
179

]
1
{

"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,

"channelCfi": [
15,
47,
79,
143

"globalOperatingClass": 135,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

]
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% UNIFIED
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s

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
H
I

"minDesiredPower": -10

HHIHEHHIFHEHHIHERHEHAA A 2024-11-25T20:53:08Z  HHEHHIFHEHHHIFHHHRHIHERHH

{
"availableSpectrumInquiryResponses": [

{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s

"availableFrequencyInfo": [
1

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s

"maxPsd": 19.8

}s
{

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s

"maxPsd": 12.4

55
{

"frequencyRange": {
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"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 11.7

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

2
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 12.9

s
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"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

}
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

}s
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

5
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"maxPsd": 18.1

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

¥
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

¥
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s
"maxPsd": 8.6

"frequencyRange": {
"highFrequency": 6825,
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"lowFrequency": 6805
¥
"maxPsd": 8.6
j
I,
"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
32.8,
254,
24.7,
30.3,
23.9,
25.8,
28.9,
25.9,
29.4,
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25.6,
314,
30.3,
25.5,
31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

"channelCfi": [
19,
27,
35,
43,
51,
59,
131,
139,
163,
171
1,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
33.3,
28.5,
28.5,
25.8,
24.6
]
}s
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{
"channelCfi": [

23,
39,
55,
135,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
315,
27.6

"channelCfi": [
47
I,
"globalOperatingClass": 134,
"maxEirp": [
329
]
}

1,
"requestld": "390749551",

"availabilityExpireTime": "2024-11-26T20:53:08Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
}
I,

"version": "1.4"

HHHHHHIFHHHHIHARHEHARAAAAHE. 2024-11-25T20:53:09Z  #HHHHHFHEHHHEHHHAFHHRHH
{

"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u

TR9598 E7-Campus_FCC 15.407 AFC_Annex 00AA Page 242 of 292
PROPRIETARY



2 UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"

}s
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "475921887",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
}s

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
5>
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
}s
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

5>

"indoorDeployment": 1

5

"inquiredFrequencyRange": [

{
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"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
}
1,
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
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133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]

¥
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{
"globalOperatingClass": 133,
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

]

{
"globalOperatingClass": 135,
"channelCfi": |

7,
23,
39,
55,
71,
87,
135,
151,
167

b

{
"globalOperatingClass": 137,

"channelCfi": [
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31,
63
]
b
1,

"minDesiredPower": -10

HHHEHHIFHHHIHERHEHARA A 2024-11-25T20:53:09Z  #HHHHFHEHHHEHHHEHIHERHH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
5>

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}

"maxPsd": 19.8

}s
{

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s

"maxPsd": 12.4

}s
{

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 11.7
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"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}
"maxPsd": 10.9

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 12.8

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 15.9

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}
"maxPsd": 12.9

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185
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55
"maxPsd": 16.4

"frequencyRange": {
"highFrequency": 6225,
"lowFrequency": 6205

55
"maxPsd": 12.6

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

55
"maxPsd": 18.4

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

¥
"maxPsd": 17.3

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s
"maxPsd": 18.1

"frequencyRange": {
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"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 12.7

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}s
"maxPsd": 12.5

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 9.8

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

2
"maxPsd": 13.2

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s
"maxPsd": 8.6

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s
"maxPsd": 8.6

}

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 250 of 292



UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

1,
"availableChannellnfo": [
{
"channelCfi": [
17,
21,
25,
29,
33,
37,
41,
45,
49,
53,
57,
61,
129,
133,
137,
141,
161,
165,
169,
173
I
"globalOperatingClass": 131,
"maxEirp": [
32.8,
25.4,
24.7,
30.3,
23.9,
25.8,
28.9,
25.9,
29.4,
25.6,
31.4,
30.3,
25.5,
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31.1,
25.7,
25.5,
22.8,
26.2,
21.6,
21.6

]
2

{
"channelCfi": [

19,
27,
35,
43,
51,
59,
131,
139,
163,
171
1,
"globalOperatingClass": 132,
"maxEirp": [
284,
27.7,
26.9,
28.9,
28.6,
333,
28.5,
28.5,
25.8,
24.6

]
5

{
"channelCfi": [

23,
39,
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55,
135,
167
I
"globalOperatingClass": 133,
"maxEirp": [
30.7,
29.9,
31.6,
31.5,
27.6

"channelCfi": [
47
1,
"globalOperatingClass": 134,
"maxEirp": [
329
]
}

1,
"requestld": "475921887",

"availabilityExpireTime": "2024-11-26T20:53:09Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

}
1,

"version": "1.4"
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1.3.8 CT_AFC_SP_AP_AFCDUAU34_FrequencyChannel_10631_1

HHHEHHIHHHHIHERHEHARA A 2024-11-25T21:09:28Z  #HHHHFHIHHRHEHHHEHHIHERHH

{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": u*/*u
n.n

"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",

"X-Forwarded-Host": "testserver.wfatestorg.org",

"X-Forwarded-Server": "testserver.wfatestorg.org",

"Content-Length": "1345",
"Connection": "Keep-Alive"
¥
"body": {
"version": "1.4",

"availableSpectrumInquiryRequests": [

{
"requestld": "520560234",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR_PART 15 SUBPART E",

"id": "FCC_CERT _ID"
}
]
5

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥s
"elevation": {
"height": 8,
"heightType": "AGL",
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"verticalUncertainty": 8

s

"indoorDeployment": 1
}s
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
}s

{
"lowFrequency": 6525,

"highFrequency": 6865
H
I
"inquiredChannels": [
{
"globalOperatingClass": 131,
"channelCfi": [
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89,

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
s

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
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155,
163,
171,
179

2

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channel Cfi": [

7,

23,

39,

55,

71,

87,

135,

151,
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167
]
s
{

"globalOperatingClass": 137,
"channelCfi": [

31,
63
]
§
I
"minDesiredPower": -10
}
]
§
J

HHHEHHIFHHHHIHERHEHHAA A 2024-11-25T21:09:28Z  HHEHHIFHEHHHEFHHHRHIHEHH
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
55

"availableFrequencyInfo": [
{

"frequencyRange": {
"highFrequency": 5965,
"lowFrequency": 5945

}s

"maxPsd": 23

5>
{

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 23

s
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"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

5
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"maxPsd": 23

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6245,
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"lowFrequency": 6225

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6325,
"lowFrequency": 6305

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 23

5>
{
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"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6545,
"lowFrequency": 6525

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6565,
"lowFrequency": 6545

’s
"maxPsd": 23
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"frequencyRange": {
"highFrequency": 6585,
"lowFrequency": 6565

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665
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55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

55
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 23

"frequencyRange": {
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"highFrequency": 6805,
"lowFrequency": 6785
}s
"maxPsd": 23
’s
{

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6845,
"lowFrequency": 6825

}s

"maxPsd": 23

}s
{

"frequencyRange": {
"highFrequency": 6865,
"lowFrequency": 6845

}s

"maxPsd": 23

}
1,

"availableChannellnfo": [

{
"channelCfi": [

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 265 of 292



% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
173,
177,
181
I
"globalOperatingClass": 131,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

"channelCfi": [
3,
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11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179
I
"globalOperatingClass": 132,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0

]
5

{
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0
]
2

{
"channelCfi": [

15,

47,

79,

143
I,
"globalOperatingClass": 134,
"maxEirp": [

36.0,

36.0,
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LABORATORY

36.0,
36.0

]
}

1,
"requestld": "520560234",

"availabilityExpireTime": "2024-11-26T21:09:28Z2",
"rulesetld": "US 47 CFR PART 15 SUBPART E"
H
1,

"version": "1.4"

HHHEHHHEHHIHRHH . 2024-11-25T21:14:277  #HHBHHTHHHHHHHIHE T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1345",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
{
"requestld": "820560290",
"deviceDescriptor": {
"serialNumber": "0xABCD1234",
"certificationld": [
{
"rulesetld": "US 47 CFR_PART 15 SUBPART E",
"id": "FCC_CERT _ID"
}
]
5,

"location": {
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"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥s
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
¥
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

1

"indoorDeployment": 1
¥
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425

"lowFrequency": 6525,
"highFrequency": 6865
}
1,
"inquiredChannels": |
{
"globalOperatingClass": 131,
"channelCfi": [
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41,
45,
49,
53,
57,
61,
65,
69,
73,
77,
81,
85,
89,
93,
117,
121,
125,
129,
133,
137,
141
145,
149,
153,
157,
161,
165,
169,
173,
177,
181

]
5>

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
27,
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35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]
I8

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

]
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¥
{
"globalOperatingClass": 135,
"channelCfi": [
7,
23,
39,
55,
71,
87,
135,
151,
167

]
}s
{
"globalOperatingClass": 137,
"channelCfi": [
31,
63
]
§

1,

"minDesiredPower": -10

HHIHHHIHHHHHIHEHH . 2024-11-25T21:14:287  HHHBHHH BT
{
"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
}s
"availableFrequencyInfo": [
{
"frequencyRange": {
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"highFrequency": 5965,
"lowFrequency": 5945

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 5985,
"lowFrequency": 5965

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6005,
"lowFrequency": 5985

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6025,
"lowFrequency": 6005

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6045,
"lowFrequency": 6025

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6065,
"lowFrequency": 6045

}s
"maxPsd": 23

s
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"frequencyRange": {
"highFrequency": 6085,
"lowFrequency": 6065

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6105,
"lowFrequency": 6085

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6125,
"lowFrequency": 6105

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6145,
"lowFrequency": 6125

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6165,
"lowFrequency": 6145

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6185,
"lowFrequency": 6165

5
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"maxPsd": 23

"frequencyRange": {
"highFrequency": 6205,
"lowFrequency": 6185

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6245,
"lowFrequency": 6225

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6265,
"lowFrequency": 6245

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6285,
"lowFrequency": 6265

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6305,
"lowFrequency": 6285

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6325,
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"lowFrequency": 6305

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6345,
"lowFrequency": 6325

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6365,
"lowFrequency": 6345

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6385,
"lowFrequency": 6365

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6405,
"lowFrequency": 6385

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6425,
"lowFrequency": 6405

}s
"maxPsd": 23

5
{
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"frequencyRange": {
"highFrequency": 6545,
"lowFrequency": 6525

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6565,
"lowFrequency": 6545

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6585,
"lowFrequency": 6565

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6605,
"lowFrequency": 6585

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6625,
"lowFrequency": 6605

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6645,
"lowFrequency": 6625

}s
"maxPsd": 23
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"frequencyRange": {
"highFrequency": 6665,
"lowFrequency": 6645

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6685,
"lowFrequency": 6665

}
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6705,
"lowFrequency": 6685

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6725,
"lowFrequency": 6705

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6745,
"lowFrequency": 6725

5
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6765,
"lowFrequency": 6745
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}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6785,
"lowFrequency": 6765

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6805,
"lowFrequency": 6785

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6825,
"lowFrequency": 6805

¥
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6845,
"lowFrequency": 6825

}s
"maxPsd": 23

"frequencyRange": {
"highFrequency": 6865,
"lowFrequency": 6845

5,

"maxPsd": 23

H
I8

"availableChannellnfo": [

TR9598 E7-Campus FCC_15.407 AFC_Annex 00AA

PROPRIETARY

Page 281 of 292



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

{
"channelCfi": [

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
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173,
177,
181
I,
"globalOperatingClass": 131,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

]
2

{
"channelCfi": [

3,
11,
19,
27,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179
I
"globalOperatingClass": 132,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
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36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

]
2

{
"channelCfi": [

7,
23,
39,
55,
71,
87,
135,
151,
167
1,
"globalOperatingClass": 133,
"maxEirp": [
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0,
36.0

]
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b

{
"channelCfi": [

15,
47,
79,
143
1,
"globalOperatingClass": 134,
"maxEirp": [
36.0,
36.0,
36.0,
36.0

]
}

1,
"requestld": "820560290",

"availabilityExpireTime": "2024-11-26T21:14:287",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"
}
1,

"version": "1.4"

HHHIHHIHHEHHIHER . 2024-11-25T21:17:50Z  #H#HTHHHHHHHHHIHE T
{
"headers": {
"Host": "testserver.wfatestorg.org",
"Accept": "*/*",
"Content-Type": "application/json",
"X-Forwarded-For": "192.168.5.140",
"X-Forwarded-Host": "testserver.wfatestorg.org",
"X-Forwarded-Server": "testserver.wfatestorg.org",
"Content-Length": "1344",
"Connection": "Keep-Alive"
5,
"body": {
"version": "1.4",
"availableSpectrumInquiryRequests": [
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{
"requestld": "80437971",

"deviceDescriptor": {

"serialNumber": "0xABCD1234",

"certificationld": [

{

"rulesetld": "US 47 CFR _PART 15 SUBPART E",

"id": "FCC_CERT _ID"
§

]
2

"location": {
"ellipse": {
"center": {
"longitude": -90.050655,
"latitude": 35.138359
¥
"majorAxis": 1,
"minorAxis": 1,
"orientation": 0
5>
"elevation": {
"height": 8,
"heightType": "AGL",
"verticalUncertainty": 8

I8

"indoorDeployment": 1
2
"inquiredFrequencyRange": [
{
"lowFrequency": 5945,
"highFrequency": 6425
s

{
"lowFrequency": 6525,

"highFrequency": 6865
}
I,

"inquiredChannels": [

{
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"globalOperatingClass": 131,
"channelCfi": [

93,

117,
121,
125,
129,
133,
137,
141,
145,
149,
153,
157,
161,
165,
169,
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173,
177,
181

2

{
"globalOperatingClass": 132,

"channelCfi": [
3,
11,
19,
217,
35,
43,
51,
59,
67,
75,
83,
91,
123,
131,
139,
147,
155,
163,
171,
179

]

5

{
"globalOperatingClass": 133,

"channelCfi": [

7,

23,

39,

55,

71,

87,

135,
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151,
167

"globalOperatingClass": 134,
"channelCfi": [

15,

47,

79,

143

"globalOperatingClass": 135,
"channelCfi": [

7,

23,

39,

55,

71,

87,

135,

151,

167

2

{
"globalOperatingClass": 137,

"channelCfi": [
31,
63
]
b
I

"minDesiredPower": -10
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HHHEHHIHHHHIHERH A 2024-11-25T21:17:50Z  #HHHHHHHEHPHH IR
{

"availableSpectrumInquiryResponses": [
{
"response": {
"responseCode": 0,
"shortDescription": "SUCCESS"
§s
"availableFrequencyInfo": [],
"availableChannellnfo": [],
"requestld": "80437971",
"availabilityExpireTime": "2024-11-26T21:17:50Z",
"rulesetld": "US 47 CFR_PART 15 SUBPART E"

¥
1
"version": "1.4"
¥
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-- End of Report —
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